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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 33.0ms
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Plot 7-474. RSE above 1GHz CDD (11ax — Ch.64 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 10640.00 Average H - - -81.56 10.13 35.57 53.98 -18.41
* 10640.00 Peak H - - -70.02 10.13 47.11 73.98 -26.87
* 15960.00 Average H - - -82.38 14.94 39.56 53.98 -14.42
* 15960.00 Peak H - - -71.11 14.94 50.83 73.98 -23.15

Table 7-184. Radiated Measurements CDD (RU242)

FCC ID: BCG2764 MEASUREMENT REPORT Approved by:
IC: 579C-A2764 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2205090028-20.BCG

05/30/2022-9/29/2022
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 33.0ms
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Plot 7-475. RSE above 1GHz CDD (11ax — Ch.100 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [ Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11000.00 Average H - - -80.48 10.96 37.48 53.98 -16.50
* 11000.00 Peak H - - -68.89 10.96 49.07 73.98 -24.91
16500.00 Peak H - - -71.08 17.98 53.90 68.20 -14.30

Table 7-185. Radiated Measurements CDD (RU242)

FCC ID: BCG2764 MEASUREMENT REPORT Approved by:
IC: 579C-A2764 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
SWT: 33.0ms
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Plot 7-476. RSE above 1GHz CDD (11ax — Ch.116 — RU242)

Multiview Spectrum
Ref Level 10
Count 100/100
M_Horn M ""FIELD STRENGTH DIVE]
1 Frequency Sweep ® 1Pk Map
M1[1] 42.33 dBp¥/m
39.372764 GHz

At AN I AP PNt P A

44001 pts 2.2 GHz/ 40.0 GHz
~ Measuring... [[[[TT]T]] “Z:Zs"zzi;

21:52:44  28.08.2022

Plot 7-477. RSE 18GHz — 40 GHz CDD (11ax Ch.116 — RU242, Pol. H)

FCC ID: BCG2764 MEASUREMENT REPORT Approved by:
IC: 579C-A2764 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Multiview =2 Spectrum X  Spectrum 2

RBW 1 MHz
MH: Count 100/100

® 1Pk Max
M1[1] 42.29 dBpV/m
39.902252 GHz

44001 pts 2.2 GHz/ 40.0 Gz
~  Measuring... [[[TTTTT]] 28.08.2022

21154557

21:54:58 28.08.2022

Plot 7-478. RSE 18 GHz - 40GHz CDD (11ax Ch.116 — RU242, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Turntable Field _
e | oor | Ari | e | s | 20 | Stean | by | vt
* | 11160.00 Average H - - -80.47 10.39 36.92 53.98 -17.06
* | 11160.00 Peak H - - -68.95 10.39 48.44 73.98 -25.54
16740.00 Peak H - - -70.20 17.57 54.37 68.20 -13.83
Table 7-186. Radiated Measurements CDD (RU242)
o |@element  Mergmoumaconr g
Test Report S/N: Test Dates: EUT Type:
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Detector: PK VBW: 3 MHz
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Frequency (GHz)
Plot 7-479. RSE above 1GHz CDD (11ax — Ch.144 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [ Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11440.00 Average H - - -81.40 10.79 36.39 53.98 -17.59
* 11440.00 Peak H - - -69.33 10.79 48.46 73.98 -25.52
17160.00 Peak H - - -72.93 18.62 52.69 68.20 -15.51

Table 7-187. Radiated Measurements CDD (RU242)

FCC ID: BCG2764 MEASUREMENT REPORT Approved by:
IC: 579C-A2764 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-480. RSE above 1GHz CDD (11ax — Ch.149 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [ Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11490.00 Average H - - -81.48 10.82 36.34 53.98 -17.64
* 11490.00 Peak H - - -70.11 10.82 47.71 73.98 -26.27
17235.00 Peak H - - -72.44 18.44 53.00 68.20 -15.20

Table 7-188. Radiated Measurements CDD (RU242)

FCC ID: BCG2764 MEASUREMENT REPORT Approved by:
IC: 579C-A2764 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
SWT: 33.0ms
140 - ]
E o0
= 120
3
o
-
— 100 A
N
=)
c
L 80
b
o
E 60
40 4
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18

Frequency (GHz)
Plot 7-481. RSE above 1GHz CDD (11ax — Ch.157 — RU242)

Multiview =2 Spectrum X  Spectrum 2

Ref Level 10
Count 100/100
AT L_Ant_. f IGTH DIMENSION"
1 Frequency Sweep ® 1Pk Max
M1[1] 42.73 dBpvV/m
39.314766 GHz

44001 pts 2.2 GHz/ 40.0 Gz
~  Measuring... [[[TTTTT]] 28.08.2022

22102143

22:02:44 28.08.2022

Plot 7-482. RSE 18GHz — 40 GHz CDD (11lax Ch.157 — RU242, Pol. H)

FCC ID: BCG2764 MEASUREMENT REPORT Approved by:
IC: 579C-A2764 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Multiview =2 Spectrum X  Spectrum 2

RBW 1 MHz
MH: Count 100/100

® 1Pk Max
M1[1] 42.13 dBpV/m
39.931752 GHz

44001 pts 2.2 GHz/ 40.0 Gz
~  Measuring... [[ITTTTT]] 28.08.2022

220021

22:00:22 28.08.2022

Plot 7-483. RSE 18 GHz - 40GHz CDD (11ax Ch.157 — RU242, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Turntable Field _
e | e | AR ity | eman | S| o | St | oty | eron o
* 11570.00 Average H - - -81.72 10.97 36.25 53.98 -17.73
* | 11570.00 Peak H - - -70.03 10.97 47.94 73.98 -26.04
17355.00 Peak H - - -73.24 19.31 53.07 68.20 -15.13
Table 7-189. Radiated Measurements CDD (RU242)
(G- S19C.AZTbh @ element N CERmFCATION oot enager
Test Report S/N: Test Dates: EUT Type:
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 33.0ms
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Frequency (GHz)
Plot 7-484. RSE above 1GHz CDD (11ax — Ch.165 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/IV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11650.00 Average H - - -81.75 11.13 36.38 53.98 -17.60
* 11650.00 Peak H - - -69.74 11.13 48.39 73.98 -25.59
17475.00 Peak H - - -73.71 21.67 54.96 68.20 -13.24

Table 7-190. Radiated Measurements CDD (RU242)

FCC ID: BCG2764 MEASUREMENT REPORT Approved by:
IC: 579C-A2764 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.6.4 Antenna WF5b Radiated Band Edge Measurements (20MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9

RU26/RU52

RBW: 1Mz peak: 5137.40 MHz, 58.04 dBuV/m [race: Maxtlold  RBW: 1 Mtz 5737.90 MHz
y . ' . D 1 PK VBW: 3 MH,
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Plot 7-485. Antenna WF5b (Pk & Avg, RU26, Index 0, Ch.36, MCS11) Plot 7-488. Antenna WF5b (Pk, RU52, Index 37, Ch.140, MCS11)
Pesk Tha RBW: 1 MHZ  peak: 5397.60 MHz, 59.17 dBuV/m Trace: MaxHold RBW: 1 MHz 5736.75 MHz
- VBW: 3 MHz ' Detector: PK VBW: 3 MH
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Plot 7-486. Antenna WF5b (Pk & Avg, RU52, Index 40, Ch.64, MCS11) Plot 7-489. Antenna WF5b (Pk, RU26, Index 0, Ch.149, MCS11)
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Plot 7-487. Antenna WF5b (Pk & Avg, RU52, Index 37, Ch.100, MCS11)

Frequency (MHz)

Frequency (MHz)

Plot 7-490. Antenna WF5b (Pk, RU26, Index 8, Ch.165, MCS11)
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RU242
PASS 55§ uon o 3 iz

Peak Offset: 13.9d8 SWT: 1.01ms

Peak: 5149.20 MHz, 69.03 dBpuV/m
Avg: 5149.50 MHz, 50.78 dBuV/m
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Plot 7-491. Antenna WF5b (Pk & Avg, RU242, Index 61, Ch.36, MCS11)

Peak: 5149.40 MHz, 66.43 dBuV/m
Avg: 5148.95 MHz, 48.19 dBuV/m
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Plot 7-492. Antenna WF5b (Pk & Avg, RU242, Index 61, Ch.40, MCS11)

Peak: 5351.80 MHz, 62.85 dBpuV/m
Avg: 5350.10 MHz, 48.70 dBuV/m

PASS A;;; oﬁ?set 1‘55d3 3gw §MEZ
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Plot 7-493. Antenna WF5b (Pk & Avg, RU242, Index 61, Ch.60, MCS11)
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Plot 7-494. Antenna WF5b (Pk & Avg, RU242, Index 61, Ch.64, MCS11)

Peak: 5468.80 MHz, 62.25 dBuV/m
Avg: 5454.90 MHz, 48.24 dBuV/m

PASS A;;(g ffaet .1I5 dB sgw % Hn;

Peak Offset: 15. ld SWT: 1.01ms

140 4

@
=]
M

Field Strength (dBuv/m)
= =
o N
=1 [=]

o
=1
L

40 7

5420 5430 5440 5450 5460 5470 5480 5490 5500 5510 5520
Frequency (MHz)

Plot 7-495. Antenna WF5b (Pk & Avg, RU242, Index 61, Ch.100, MCS11)
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Plot 7-496. Antenna WF5b (Pk & Avg, RU242, Index 61, Ch.104, MCS11)
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Peak: 5466.60 MHz, 58.80 dBpV/m
Avg: 5449.40 MHz, 47.73 dBuV/m

140 4

120 A

100 4

80 1

Field Strength (dBuV/m)

60 1 X

m
TV, 2N W P

40 4
5370

5450 5470 5490 5510 5530

Frequency (MHz)
Plot 7-497. Antenna WF5b (Pk & Avg, RU242, Index 61, Ch.108, MCS11)
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Plot 7-498. Antenna WF5b (Pk, RU242, Index 61, Ch.132, MCS11)
Trace: MaxHold RBW: 1 MHz 5725.45 MHz
Detectar: PK VBW: 3 MHz
PASS Offset: 15.40d8 SWT: 1.01ms 63.14 dBuV/m
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Plot 7-499. Antenna WF5b (Pk, RU242, Index 61, Ch.136, MCS11)
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Plot 7-500. Antenna WF5b (Pk, RU242, Index 61, Ch.140, MCS11)
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Plot 7-501. Antenna WF5b (Pk, RU242, Index 61, Ch.149, MCS11)
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Plot 7-502. Antenna WF5b (Pk, RU242, Index 61, Ch.165, MCS11)
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7.6.6 Antenna WF5b Radiated Band Edge Measurements (40MHz BW)

15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26/52
PASS 55 oo VoW 3 Mz

Pedk Offset: 14.5d8 SWT: 1.01ms
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Frequency (MHz)
Plot 7-503. Antenna WF5b (Pk & Avg, RU26, Index 0, Ch.38, MCS11)
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PASS ped OHi% 10008 YBW: 3 MHzZ
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Plot 7-504. Antenna WF5b (Pk & Avg, RU52, Index 37, Ch.62, MCS11)
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RBW: 1 MHz

PASS ped JH% 19248 VBW: 3 MHz

Peak Offset: 192dB SWT: 1.01ms
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Plot 7-505. Antenna WF5b (Pk & Avg, RU52, Index 37, Ch.102, MCS11)

5410 5425 5440

Peak: 5149.10 MHz, 68.34 dBpV/m
Avg: 5140.55 MHz, 46.87 dBuV/m

5225

Peak: 5362.45 MHz, 68.36 dBpV/m
Avg: 5361.70 MHz, 49.60 dBuv/m

5425

Peak: 5469.70 MHz, 63.05 dBpV/m
Avg: 5455.00 MHz, 47.19 dBuv/m

5545

Field Strength (dBuv/m) Field Strength (dBuv/m)

Field Strength (dBuv/m)

PASS giali, WhimE  3%Tewim
140 -
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60 S "

5710 5725 5740 5755 5770 5785

Frequency (MHz)
Plot 7-506. Antenna WF5b (Pk, RU52, Index 37, Ch.134, MCS11)
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Trace: MaxHold RBW: 1 MHz 5737.10 MHz
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Frequency (MHz)
Plot 7-507. Antenna WF5b (Pk, RU26, Index 0, Ch.151, MCS11)

Trace: MaxHold RBW: 1 MHz 5958.90 MHz
L. PASS g, WHIME 6107 dsuvim
120 -//
110
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60 1 = L x = AN
50 ‘
5712.5 5740.0 5767.5 5795.0 58225 5850.0 5877.5 5905.0 5932.5 5960.0 5987.5
Frequency (MHz)

Plot 7-508. Antenna WF5b (Pk, RU26, Index 17, Ch.159, MCS11)
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RU484
PASS & 5o o0 VBW. 3 Mz

Pedk Offset: 16.9d8 SWT: 1.01ms

Peak: 5149.00 MHz, 66.18 dBpV/m
Avg: 5148.80 MHz, 51.26 dBuV/m

140 A
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100
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a
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5050 5070 5090 5110 5130 5150 5170 5190 5210 5230 5250
Frequency (MHz)

Plot 7-509. Antenna WF5b (Pk & Avg, RU484, Index 65, Ch.38, MCS11)

Peak: 5148.50 MHz, 66.92 dBpV/m
Avg: 5150.00 MHz, 50.13 dBuV/m

PASS AvS ui&et 15248 sgw %mﬂz

Peak Offset: 14 5¢8 SWT: 1.01ms
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100 +

@
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40 1

5075 5090 5105 5120 5135 5150 5165 5180 5195 5210 5225
Frequency (MHz)

Plot 7-510. Antenna WF5b (Pk & Avg, RU484, Index 65, Ch.46, MCS11)

Peak: 5350.00 MHz, 65.53 dBpV/m
Avg: 5351.60 MHz, 50.24 dBuV/m

PASS Ava Gi‘&et 15.0dB sgw %mﬂz

Peak Offset: 14.3¢8 SWT: 1.01ms

140

120 1
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40

5250 5270 5290 5310 5330 5350 5370 5390 5410 5430 5450
Frequency (MHz)

Plot 7-511. Antenna WF5b (Pk & Avg, RU484, Index 65, Ch.54, MCS11)

Peak: 5355.80 MHz, 68.73 dBuV/m
Avg: 5350.00 MHz, 50.22 dBuV/m

PASS 53'5 Offset: 15.008 sgw: % Hﬂi

Peak Offset: 14.4d8 SWT: 1.01ms

140 A

120+

100 A

80
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40

5250 5270 5290 5310 5330 5350 5370 5390 5410 5430 5450
Frequency (MHz)

Plot 7-512. Antenna WF5b (Pk & Avg, RU484, Index 65, Ch.62, MCS11)

Peak: 5469.70 MHz, 62.96 dBuV/m
Avg: 5448.25 MHz, 47.79 dBpV/m

PASS Avag Ghaset 14.7d8 VBW: 3 Mitz

Peak Offset: 14.7dB _SWT: 1.01ms
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Y. STV | -

40 1

5395 5410 5425 5440 5455 5470 5485 5500 5515 5530 5545
Frequency (MHz)

Plot 7-513. Antenna WF5b (Pk & Avg, RU484, Index 65, Ch.102, MCS11)

Peak: 5465.25 MHz, 63.27 dBuv/m

PASS kil e 13108
g A e s Avg: 5458.25 MHz, 49.12 dBuV/m

Peak Offset: 14.7d8 SWT: 1.01ms
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100 1 h R S
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Frequency (MHz)

Plot 7-514. Antenna WF5b (Pk & Avg, RU484, Index 65, Ch.110, MCS11)
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Averac
PASS 535555‘&‘& 15.4

Trace
% 15408 VBW: 3 MHZ
Peak Offset: 14.7d8_SWT: 1.01ms

RBW: 1 MHz  paak: 5469.50 MHz, 61.19 dBuv/m
Avg: 5453.75 MHz, 48.64 dBuV/m
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PASS Yol S R B
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5345 5370 5395

Plot 7-515. (FCC Only) Antenna WF5b (Pk & Avg, RU484, Index 65, Ch.118, MCS11)
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Trace: MaxHold RBW: 1 MHz 5727.75 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 15.1dB SWT: 1.01ms 60.54 dBuV/m
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Plot 7-518. Antenna WF5b (Pk, RU484, Index 65, Ch.134, MCS11)

RBW: 1 MHz 5643.60 MHz
ST T Otmms 62.57 dBuV/m
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Plot 7-516. (FCC Only) Antenna WF5b (Pk, RU484, Index 65, Ch.118, MCS11)

PASS
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Frequency (MHz)

Trace: MaxHold RBW: 1 MHz
Detector: PK VBW: 3 MHz
Offset: 15.0dB

SWT: 1.01ms
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Frequency (MHz)

Plot 7-519. Antenna WF5b (Pk, RU484, Index 65, Ch.151, MCS11)

RBW: 1 MHz 5951.75 MHz
ST 1 Otmas 61.69 dBuV/m
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1201
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Plot 7-517. (FCC Only) Antenna WF5b (Pk, RU484, Index 65, Ch.126, MCS11)
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Plot 7-520. Antenna WF5b (Pk, RU484, Index 65, Ch.159, MCS11)

FCC ID: BCG2764
IC: 579C-A2764

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090028-20.BCG

Test Dates:
05/30/2022-9/29/2022

EUT Type:
Tablet Device

Page 237 of 278

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

7.6.7 Antenna WF5b Radiated Band Edge Measurements (80MHz BW)

15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26/RU52
PASS 55 ras VoW 3 Mz

Pedk Offset: 138d8 SWT: 1.01ms

Peak: 5135.00 MHz, 61.14 dBpV/m
Avg: 5133.60 MHz, 47.97 dBuV/m
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Frequency (MHz)
Plot 7-521. Antenna WF5b (Pk & Avg, RU26, Index 0, Ch.42, MCS11)
PASS e BBW: 1M1z Peak: 5363.60 MHz, 60.31 dBpV/m
peak%,f;i 1,%%‘3% SWT: 1.01ms  Avg: 5350.80 MHz, 47.63 dBuV/m
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Plot 7-522. Antenna WF5b (Pk & Avg, RU52, Index 52, Ch.58, MCS11)

RBW: 1 MHz

PASS ped 3 eEE 19.7dg VBW: 3 MHz

Peak Offset: 19.2d8 SWT: 1.01ms

Peak: 5461.80 MHz, 61.74 dBpV/m
Avg: 5458.20 MHz, 47.94 dBuv/m
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Plot 7-523. Antenna WF5b (Pk & Avg, RU52, Index 37, Ch.106, MCS11)
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Peak: 5465.25 MHz, 59.39 dBuv/m
Avg: 5451.25 MHz, 47.54 dBuv/m
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Plot 7-524. (FCC Only) Antenna WF5b (Pk & Avg, RU52, Index 37, Ch.122, MCS11)
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Plot 7-525. (FCC Only) Antenna WF5b (Pk, RU52, Index 52, Ch.122, MCS11)

Trace: MaxHold
Detector: P
Offset: 15.2dB

RBW: 1 MHz
VBW: 3 MHz
SWT: 1.01ms
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Plot 7-526. Antenna WF5b (Pk, RU26, Index 0, Ch.155, MCS11)
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Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz
Offset: 15.8dB SWT: 1.01ms

5946.60 MHz
60.98 dBuV/m
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Frequency (MHz)

5940 5970 6000

Plot 7-527. Antenna WF5b (Pk, RU26, Index 36, Ch.155, MCS11)

FCC ID: BCG2764
IC: 579C-A2764

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090028-20.BCG

Test Dates:
05/30/2022-9/29/2022

EUT Type:
Tablet Device

Page 239 of 278

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

RU996

PASS 54 s veson VEW: 3 iz
Pedk Offset: 13.8d8 SWT: 1,01ms

Peak: 5147.40 MHz, 62.94 dBpV/m
Avg: 5147.20 MHz, 50.73 dBuV/m
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Plot 7-528. Antenna WF5b (Pk & Avg, RU996, Index 67, Ch.42, MCS11)

PASS i i o5 VBW: 3 Mz

Peak Offset: 15048 SWT: 1.01ms

Peak: 5354.80 MHz, 65.05 dBpV/m
Avg: 5354.60 MHz, 50.96 dBuV/m
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Plot 7-529. Antenna WF5b (Pk & Avg, RU996, Index 67, Ch.58, MCS11)
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Plot 7-530. Antenna WF5b (Pk & Avg, RU996, Index 67, Ch.106, MCS11)

Peak: 5465.00 MHz, 62.97 dBpV/m
Avg: 5457.75 MHz, 49.26 dBuV/m

PASS G5t 1o s oW 3 Mz

Peak Offset: 14.7d8 SWT: 1.01ms
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Plot 7-531. (FCC Only) Antenna WF5b (Pk & Avg, RU996, Index 67, Ch.122, MCS11)

Trace: MaxHold RBW: 1 MHz 5726.50 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 15.0dB SWT: 1.01ms 63.41 dBuvV/m
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Plot 7-532. (FCC Only) Antenna WF5b (Pk, RU996, Index 67, Ch.122, MCS11)

Trace: MaxHold RBW: 1 MHz
Detector: PK VBW: 3 MHz
Offset: 17.7dB SWT: 1.01ms
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Plot 7-533. Antenna WF5b (Pk, RU996, Index 67, Ch.155, MCS11)
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Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz
Offset: 18.5dB SWT: 1.01ms

5927.40 MHz
63.51 dBuV/m
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Plot 7-534. Antenna WF5b (Pk, RU996, Index 67, Ch.155, MCS11)

1C2205090028-20.BCG

05/30/2022-9/29/2022

Tablet Device

FCC ID: BCG2764 MEASUREMENT REPORT Approved by:
IC: 579C-A2764 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

Page 241 of 278

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

7.6.8 Antenna WF5b Radiated Band Edge Measurements (160MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU52

PASS ey o UBW. 3MHE  Peak: 5096.00 MHz, 65.50 dBlV/m

fp‘:gk%nsei %’a 4B SWT: 1.01ms Avg: 5095.75 MHz, 50.58 dBpV/m
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Plot 7-535. Antenna WF5b (Pk & Avg, RU52, Index 37, Ch.50, MCS11)

Peak: 5387.25 MHz, 62.68 dBuV/m
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Plot 7-536. Antenna WF5b (Pk & Avg, RU52, Index 52, Ch.50, MCS11)

PASS F'ug of eT 17.7

Pedk Offset: 17.2d6 SWT: 1.01ms

5 VBW: 3 MHz

RBW: 1 MHZ  peak: 5468.50 MHz, 60.97 dBUV/m

Avg: 5416.50 MHz, 51.13 dBuV/m
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Plot 7-537. (FCC Only) Antenna WF5b (Pk & Avg, RU52, Index 37, Ch.114, MCS11)
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RU996x2

PASS fvera 5% %m; Peak: 5133.50 MHz, 66.06 dBpV/m
ézgk%ﬁsei 113%%% SWT:1.01ms Avg: 5092.75 MHz, 51.15 dBuV/m
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Plot 7-538. Antenna WF5b (Pk & Avg, RU996x2, Index 68, Ch.50, MCS11)

PASS ok h‘g BW: 1MHz  Peak: 5386.75 MHz, 65.25 dBpV/m
'Szgk%ﬁs%i %i%‘é% SWT: 1.01ms _Avg: 5374.00 MHz, 50.84 dBuV/m
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Plot 7-539. Antenna WF5b (Pk & Avg, RU996x2, Index 68, Ch.50, MCS11)

RBW: 1 MHz  paak: 5460.50 MHz, 63.43 dBuVv/m

PASS | gggkg*,%sg; gﬁs‘ﬁg YB3 IMZ Avg: 5453.75 MHz, 49.34 dBuV/m
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Plot 7-540. (FCC Only) Antenna WF5b (Pk & Avg, RU996x2, Index 68, Ch.114, MCS11)
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7.6.9 Antenna WF4a Radiated Band Edge Measurements (20MHz BW)

15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

RU26/RU52
PASS Avg ch?sst 1‘44:13 sgw %mz

Peak Offset: 13.9d8 SWT: 1.01ms

Peak: 5141.60 MHz, 58.17 dBpV/m
Avg: 5141.50 MHz, 46.66 dBuV/m

80

-
=]
L

Field Strength (dBuv/m)

-
X

DY RUR——— X

40
5100

5140 5150 5160 5170 5180 5190

Frequency (MHz)
Plot 7-541. Antenna WF4a (Pk & Avg, RU26, Index 0, Ch.36, MCS11)
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RBW: 1 MHz

PASS Avg GP?;et 15008 YBW: 3 MHz

Peak Offset: 14.9d8 SWT: 1.01ms

Peak: 5354.30 MHz, 58.91 dBpuV/m
Avg: 5394.00 MHz, 47.28 dBuV/m
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Plot 7-542. Antenna WF4a (Pk & Avg, RU52, Index 40, Ch.64, MCS11)
RBW: 1 MHZ  peak: 5469.80 MHz, 58.59 dBuV/m
VBW: 3 MHz '
PASS ‘E‘é’%'k%%ﬁ 1311‘3135 SWT: 1.01ms _ Avg: 5442.30 MHz, 47.32 dBuV/m
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Plot 7-543. Antenna WF4a (Pk & Avg, RU52, Index 37, Ch.100, MCS11)

Field Strength (dBuv/m) Field Strength (dBuv/m)

Field Strength (dBuv/m)

Trace: MaxHoId RBW: 1 MHz 5725.50 MHz
Detect VBW: 3 MH
PASS Offeat 15 a8 SWT: 1.01ms 61.73 dBuV/m
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Frequency (MHz)
Plot 7-544. Antenna WF4a (Pk, RU52, Index 37, Ch.140, MCS11)
Trace: MaxHoId RBW: 1 MHz 5631.75 MHz
Detector: VBW: 3 MH
130 PASS Dffeet Ta/ade SWT: 1.01ms 59.32 dBuV/m
120
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60 e Ao
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Plot 7-545. Antenna WF4a (Pk, RU26, Index 0, Ch.149, MCS11)
Trace: MaxHoId RBW: 1 MHz 5946.75 MHz
D VBW: 3 MH
1304 PASS Offeet: 158018 SWT: 1.01ms 60.47 dBpuV/m
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Frequency (MHz)
Plot 7-546. Antenna WF4a (Pk, RU26, Index 8, Ch.165, MCS11)
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RU242

PASS i dist 1usan VBW. 3 Mtz
vg. Offsel H
Peak Offset: 13,998 SWT: 1.01ms

Peak: 5149.60 MHz, 68.63 dBuV/m
Avg: 5149.00 MHz, 50.89 dBuV/m
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Plot 7-547. Antenna WF4a (Pk & Avg, RU242, Index 61, Ch.36, MCS11)

Peak: 5149.70 MHz, 65.59 dBuv/m

PASS Gt s vasm VBWE 5 iz
AV, Ofer 1asde (0 Avg: 5149.55 MHz, 48.39 dBuV/m

Peak Offset: 13.9d8 SWT: 1.01ms
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Plot 7-548. Antenna WF4a (Pk & Avg, RU242, Index 61, Ch.40, MCS11)

Peak: 5350.15 MHz, 62.11 dBpV/m

PASS fii fi 1aan VBW. 3 Miz
Qg Ofeer 18408 LA Avg: 5353.00 MHz, 48.05 dBuv/m

Peak Offset: 17.8¢8 SWT: 1.01ms
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Plot 7-549. Antenna WF4a (Pk & Avg, RU242, Index 61, Ch.60, MCS11)

Peak: 5350.80 MHz, 68.15 dBuV/m

PASS SJ;JT;';[L"“ Row: 1 mnz
Avg, Offeet: 13608 ; Avg: 5350.40 MHz, 51.13 dBuV/m

Peak Offset: 15.0d8 SWT: 1.01ms
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Plot 7-550. Antenna WF4a (Pk & Avg, RU242, Index 61, Ch.64, MCS11)

PASS kil e N1
Avg. Offset: 15.7dB :
P:gk Offsseet: 15.1¢8 SWT: 1.01lms

Peak: 5469.10 MHz, 63.06 dBuV/m
Avg: 5450.00 MHz, 47.86 dBuV/m
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Plot 7-551. Antenna WF4a (Pk & Avg, RU242, Index 61, Ch.100, MCS11)

Peak: 5467.90 MHz, 62.96 dBuV/m

PASS s AN R
Avg, Offser: 15.608 ; Avg: 5425.20 MHz, 47.76 dBuV/m

Peak Offset: 15.1d8 SWT: 1.01lms
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Plot 7-552. Antenna WF4a (Pk & Avg, RU242, Index 61, Ch.104, MCS11)
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PASS gié‘kéi&‘;{ﬁsaa sgw %mng

Peak Offset: 17.2d8_SWT: 1.01ms

Peak: 5465.00 MHz, 58.54 dBpV/m
Avg: 5433.40 MHz, 47.09 dBuV/m
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Plot 7-553. Antenna WF4a (Pk & Avg, RU242, Index 61, Ch.108, MCS11)
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Trace: MaxHold RBW: 1 MHz 5728.40 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 18.0dB SWT: 1.01ms 60.31 dBuv/m
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Plot 7-554. Antenna WF4a (Pk, RU242, Index 61, Ch.132, MCS11)
Trace: MaxHold RBW: 1 MHz 5726.90 MHz
Detectar: PK VBW: 3 MHz
PASS Offset: 15.7d8 SWT: 1.01ms 62.20 dBuV/m
140 4
£
>
2 1201
z
£
© 100
g
in
= 801
a
w
60 g i
5675 56’85 55‘95 57b5 57‘15 57‘25 57‘35 57‘45 57‘55 57‘65 5775

Frequency (MHz)
Plot 7-555. Antenna WF4a (Pk, RU242, Index 61, Ch.136, MCS11
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Plot 7-556. Antenna WF4a (Pk, RU242, Index 61, Ch.140, MCS11)

Trace: MaxHold
Detectar: PK
Offset: 14.8dB

RBW: 1 MHz
© 3 MHz

RBW 5605.50 MHz
SWT: 1.01ms

60.26 dBuV/m
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Plot 7-557. Antenna WF4a (Pk, RU242, Index 61, Ch.149, MCS11)
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Trace: MaxHold RBW: 1 MHz
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Plot 7-558. Antenna WF4a (Pk, RU242, Index 61, Ch.165, MCS11)
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